
A Publication of the 
Water and Waste Operators Association of 

Maryland, Delaware and the District of Columbia, and the 
Chesapeake Water Environment Association WWOA

CHESAPEAKE

Ecoletter
SUMMER 2008 ISSUE



Summer  2008 • Ecoletter2



CWEA President
—Karl Ott

It's hard to believe that nearly a
year has passed since I took the

reins of this Association. Thus, it
is ironic, in the waning days as
CWEA president, I finally am begin-
ning to feel comfortable with the
position. Too late to do much

good and yet timely enough to prevent further damage.
Or, perhaps it is the knowledge that I will soon be hand-
ing the gavel to a new president.

Despite being a member of CWEA for 25 years, and
[...]
achieved using Schur’s decomposition and SOS of type
2 (SOS2) variables [7]. Through transformations, the
resulting model was a larger linear mixed-integer binary
program and much more computationally challenging to
solve but with a gain in model insights. In fact, the
resulting model was too large to solve to optimality
within a reasonable time limit (12 hours). However, by
making use of Dantzig-Wolfe decomposition technique
[3], we were able to break down a large problem into
several smaller sub-problems and one master problem
coordinating those small problems. Consequently, we
were able to solve this large problem and obtained
eight Pareto points as shown in Figure 5.

Figure 5: Approximation of Pareto optimal set when
was endogenously determined

Our analysis showed that optimal Fd
dc were in {1,

0.92, 0.14} with further explanation as follows. The
choice of optimal Fd

dc relates directly to Fd
k where, on

each day, the sum of flows to DCWASA and the on-site
contractor must equal one. Fd

dc equaling one corre-
sponds to when the on-site contractor belt filter
presses and centrifuges were not needed in odor
reduction (i.e., no flow to the on-site contractor or Fd

k

= 0). Fd
dc equaled 0.92 or, Fd

k = 0.08 when only the on-
site contractor centrifuges were needed for odor
reduction. However, in order to have at least one cen-
trifuge in service, at least eight percent of the flow
must be assigned to the on-site contractor (Fd

k =
0.08). These restrictions come from the dewatering
capacity of the on-site contractor belt filter press.
Lastly, Fd

dc = 0.14 or, Fd
k = 0.86 happened when all of

the available on-site contractor belt filter presses and

Continued on page 32



Summer  2008 • Ecoletter32

centrifuges were needed for odor reduction. Hence,
the flow was assigned to the on-site contractor at
their full capacity.

Publications to Date:

1. P. Sahakij, S.A. Gabriel, M. Ramirez, and C. Peot
(2007). “A multi-objective optimization model for
processing and distributing biosolids to reuse
fields.” Proc., 12th European biosolids and
organic resources conference, Aqua Enviro, Wake-
field, UK.

2. P. Sahakij, S.A. Gabriel, M. Ramirez, C. Peot, “Multi-
objective Optimization Models for Distributing
Biosolids to Reuse Fields: A Case Study for the
Blue Plains Wastewater Treatment Plant,” Decem-
ber 2007, ASCE Journal of Environmental Engineer-
ing, in review.

3. P. Sahakij, “Multi-objective optimization modeling of
biosolids odors and costs at a wastewater treat-
ment plant.” Proc., INFORMS annual meeting 2005,
San Francisco, CA.

4. S.A. Gabriel, P. Sahakij, M. Ramirez, C. Peot, 2007.
“A Multiobjective Optimization Model for Processing
and Distributing Biosolids to Reuse Fields,” Journal
of the Operational Research Society, 58, 850-864.

5. S. A. Gabriel, R. García-Bertrand, P. Sahakij, A.
Conejo. 2006. “A Practical Approach in Approximat-
ing Bilinear Functions in Mathematical Program-
ming Problems by Using Schur’s Decomposition
and SOS Type 2 Variables,” Journal of the Opera-
tional Research Society, 57, 995-1004.

References
[1] J. L. Cohon, 1978. Multiobjective Programming and

Planning, Academic Press, New York.

[2] S.A. Gabriel, P. Sahakij, M. Ramirez, C. Peot, (2007)
“A Multiobjective Optimization Model for Processing
and Distributing Biosolids to Reuse Fields,” Journal
of the Operational Research Society, 58, 850-864.

[3] A.J. Conejo, E. Castillo, R. Mínguez, and R. Garcia-
Bertrand. 2006. Decomposition Techniques in
Mathematical Programming. Engineering and Sci-
ence Applications, Springer, Berlin.

[4] P. Sahakij, S.A. Gabriel, M. Ramirez, and C. Peot
(2007). “A multi-objective optimization model for
processing and distributing biosolids to reuse
fields.” Proc., 12th European biosolids and organic
resources conference, Aqua Enviro, Wakefield, UK.

[5] P. Sahakij (2008). “Multiobjective optimization mod-
els for distributing biosolids to reuse fields.” Ph.D.
Thesis, Department of Civil and Environmental Engi-
neering, University of Maryland, College Park, MD.

[6] P. Sahakij, S.A. Gabriel, M. Ramirez, C. Peot, “Multi-
objective Optimization Models for Distributing
Biosolids to Reuse Fields: A Case Study for the
Blue Plains Wastewater Treatment Plant,” Decem-
ber 2007, ASCE Journal of Environmental Engineer-
ing, in review.

[7] S.A. Gabriel, R.G. Bertrand, P. Sahakij, and A.J.
Conejo (2006). “A practical approach to approxi-
mate bilinear functions in mathematical program-
ming problems by using Schurs decomposition and
SOS type 2 variables.” Journal of the Operational
Research Society, 57: 995-1004.

1This model and the project work constitute part of the
Ph.D. requirements for Dr. Sahakij.

DCWASA Research Project
Continued from page 31

WEF/MA relationships. CWEA was a recent partner with
WEF on the very successful Sustainability Conference
at the new National Harbor. I know I have probably left
some committees out of this list, and to them I apolo-
gize. But please know that your efforts on behalf of
CWEA are greatly appreciated. As one of the goals I put
forward last year, the efforts of these committees have
put CWEA's name in the spotlight. I am sure Aaron Nel-
son, incoming president, will continue to tell our story to
the public and to other water and wastewater profes-

sionals. I know you will join me in wishing Aaron well in
his term as CWEA President. 

I would like to thank all of you for the opportunity to
serve as your President during the past year. It has
been a most excellent adventure. Destiny seems to be
calling me to next serve as your most recent living past
president. 

I hope to see many of you at the Tri-Association Con-
ference.

In all affairs it's a healthy thing now and then to hang a
question mark on the things you have long taken for
granted. – Bertrand Russell (1872–1970)

CWEA President Message
Continued from page 3



Summer  2008 • Ecoletter 33

WWOA President Message
Continued from page 3

many of our committees are committees of one per-
son. Lend a hand, support our incoming President,
Lewis Schmidt and the rest of the Executive Board, the
Section Boards and all of the various committees set up
to provide services to you, the members.

Thanks again for making this a year I’ll never forget.
Keep in touch. My email is dpotter@metcom.org and my
phone number is 1-800 oh wait, I can’t give that one out…

DuWayne Potter



Summer  2008 • Ecoletter34



Summer  2008 • Ecoletter 35

—By Chip Wood, Ecoletter Staff

Are you looking for an innovative and unique process
for achieving Maryland’s BNR and ENR treatment

goals? You will find such a creation at the Salisbury
WWTP. Founded in 1732, the port of Salisbury, located
at the head of the navigable Wicomico River, became a
gateway to colonists seeking more land for home-
steading. This waterway flowing to the Chesapeake Bay
was the sole means of transportation and communica-
tion for many early Maryland settlers. Salisbury is the
largest city on the Eastern Shore of Maryland and is
known as the “Crossroads of Delmarva.”

The Salisbury WWTP serves a total population of
about 25,000, including the city itself plus some areas
in surrounding Wicomico County. Current average daily
flow is about 5 MGD. At times 40 per cent of the influ-
ent flow can be high-strength BOD and suspended
solids waste from commercial and industrial cus-
tomers, so the plant process must be designed with
flexibility to accommodate widely varying influent waste
loadings and flowrates.

Prior to 1955, the city wastewater treatment was
raw discharge. In 1955 a new 2.3 MGD secondary plant
went into operation, consisting of a single train of pri-
mary clarifier, two-stage trickling filter, secondary clari-
fier, chlorine disinfection and anaerobic sludge
digestion. In 1971, a second two-stage train and a pri-
mary digester were added to increase the capacity to
6.8 MGD. Phosphorus removal was added in 1988
using chemical addition of ferric chloride and polymer
to the primary clarifiers.

In 1995, a 0.5 MGD pilot plant was started to test
fixed media for BNR process. In 1997, a full-scale 1-
MGD demonstration plant was constructed. Two of the
four existing trickling filters were retrofitted. With one
tricking filter, the rock media was removed and replaced
with plastic media, which was then flooded with water

to make an anoxic zone for denitrification. A sec-
ond trickling filter was made deeper and filled
with random-dump plastic media that has four
times the surface area of rock media and has 95
per cent void space. Air fills the void space and
thus exposes the liquid undergoing treatment to
oxygen transfer. After achieving successful pilot
and full-scale demonstration results, the plant
started design for upgrading to BNR process and
then as MDE regulations changed, the design
intent was amended to achieve Advanced BNR
and then ENR process goals.

In 2005, construction was started on a com-
bined BNR/ENR liquid process and bio-solids
processing upgrade. Phase 1 will increase the

plant capacity from 6.8 to 8.5 mgd and Phase 2 will
take the plant to 10.2 mgd. Total cost is approximately
$80 million and most of the construction is to be com-

Plant Profile: 
Salisbury WWTP

Continued on page 36

Lime Silo with Primary Clarifier on Right and Oxic Filter on Left

Top Surface of Oxic Filter Showing Rotary Distributor Arms

Primary Clarifier with 3 Storage Tanks for Ferric Chloride 
and Polymer



Summer  2008 • Ecoletter36

pleted by December of 2008. Key NPDES permit limits
for the 8.5 mgd BNR/ENR plant are: BOD 30, SS 30,
Total Nitrogen 3 to 4, and Phosphorus 0.3 mg/l. TMDL
requirements for the lower Wicomico River will call for
lower BOD limits at 10.2 MGD. Annual loading capacity
limits, based on parameters in the 2003 County Master
Plan, are Total Nitrogen 103,549 lbs/year and Total
Phosphorus 7,766 lbs/year. To increase effluent flows
without exceeding the annual loading limits, the opera-
tors are challenged with producing effluent with lower
concentrations. Given the higher-strength, non-domestic
wastewater contribution, the “practicable” limit of tech-
nology will be evaluated starting summer 2008 when
newly constructed plant components come on line.

Although most of the plant consists of dual-train liq-
uid process steps, for purposes of simplification, this
article is written as if there is only one process train in
operation. After mechanical bar screening, grit removal
and primary clarification, the total nitrogen removal
process begins by putting the flow thru two bio towers
placed in series. Primary clarifier effluent is pumped to
the bottom of the first bio tower and then it rises to the
top while undergoing an anoxic process. Effluent from
the first bio tower is discharged to the top of the sec-
ond bio tower where it trickles down to the bottom while
undergoing an aerobic process and then it flows on for
downstream secondary clarification.

To make the two fixed-media bio towers effective, a
pumped internal recycle loop is needed. Primary clari-
fier effluent flows together with effluent from the sec-
ond (oxic) bio-tower to the “Internal Recycle Pumping”
Station where sugar water (corn syrup diluted with
water) is added as a supplemental carbon source. Then
the mixed flow is pumped to the bottom of the first or
“anoxic” bio tower. The flow then trickles up thru the
“vertical flow” plastic media. Since the media is always
flooded or immersed, an anoxic zone is created for con-

version of nitrate nitrogen to nitrogen gas. During this
conversion, additional BOD removal is achieved
because BOD is used as a food source. The top surface
of the media is exposed to the atmosphere allowing the
removed nitrogen gas to escape. A trough in the media
at the top of the first bio tower carries the denitrified
flow out of the anoxic tower where a connecting pipe
takes the flow to four rotary distributor arms situated at
the top of the second or “oxic” bio-tower. The liquid then
jets out of the nozzles on the four rotating arms and
splashes down on the media and trickles down thru the
“cross flow” media to the bottom of the bio-tower. While
trickling down thru the media, the liquid undergoes an
aeration process that removes both residual BOD and
suspended solids and converts the ammonia nitrogen
to nitrate nitrogen. Effluent from the second bio tower
is then divided so that a small portion flows forward to
downstream secondary clarification and the majority
goes back to the recycle pumping station to be mixed
with primary clarifier effluent. Or, in quantitative terms,
when the plant raw influent is 1Q, the primary clarifier
effluent is 1Q and is then mixed with 3Q of oxic tower
effluent to make 4Q of flow as influent to the first (or
anoxic) bio-tower. After the 4Q of flow goes thru both bio
towers, the effluent of the second (or oxic) bio tower is
divided so that 3Q of flow is returned to the recycle
pumping station and 1Q is sent on for secondary clari-
fication. Accordingly, this arrangement is called the
“300 Per Cent Recycle Loop.” Design intent for total
nitrogen removal is to take out the majority of it in
gaseous form in the anoxic bio tower and then the
remainder in the final effluent denitrification sand filter.

Tricking filter technology was selected for Salisbury
because of the process’s ability to withstand high-
strength loadings and widely varying raw influent

flowrates and for the potential to realize considerable
savings in O&M costs. Electrical energy savings for the
two-bio tower process is premised on not employing an
aeration tank with energy-hungry blowers and diffusers

Plant Profile: Salisbury
Continued from page 35

To Surface of Anoxic Filter Showing Effluent Trough

Secondary Clarifiers in Foreground, Bio Towers in Background



Summer  2008 • Ecoletter 37

to oxygenate the liquid being treated and to
keep the mixed-liquor in suspension. Instead,
the oxic filter or bio-tower employs a rotary dis-
tributor arm of a trickling filter to spray water
over plastic media. The liquid drains by gravity
thru the media to achieve BOD, SS, removal
and nitrification. As the flow drops one vertical
foot thru the media, it moves horizontally nine
feet, increasing the contact time with the treat-
ment organisms. For denitrification, the flow is
reversed and flows up thru a flooded media.

When the amount of energy used for blower-
aeration of a an activated sludge process is
compared to the energy used for pumping Salis-
bury’s combined influent and internal recycle
flowrate equal to four times the plant’s influent
flowrate, there is an advantage given to trickling
filters for the Salisbury WWTP. Basically, the largest elec-
trical load at activated sludge plants is often the blowers,
whereas at the Salisbury plant it is the internal recycle
pumps. Thus, a savings in energy is achieved by pumping
liquid water to achieve the head necessary to flow water
by pressure up thru the anoxic filter and then letting grav-
ity take the flow down thru the oxic filter. At first glance,
the connected electrical kilowatt load (or horsepower) for
the Salisbury WWTP looks approximately 50 per cent
higher than typical activated sludge plants. However, the
Salisbury connected load computation includes pumping
units that are operated only at infrequent high-flow condi-
tions and the required redundant spare pumps. With this
arrangement, it is expected that the electrical energy
costs at the Salisbury plant will be primarily a function of
annual average flow rate rather than the influent loading
or process mixing requirements that typically affect
energy costs at activated sludge plants. Considering the
higher-strength influent (BOD and TKN), the Salisbury
plant expects to realize significant O&M savings—espe-
cially during lower-flow operating years. Moreover, cost-
savings calculations are dependent upon influent raw
wastewater with high-strength loadings that would signifi-
cantly affect an activated sludge process more so than a
trickling filter process. Design-phase estimates predict
Salisbury will achieve an annualized O&M savings in the
range of 10–20%.

Phosphorus removal begins with the addition of
ferric chloride and polymer to the influent to the pri-
mary clarifiers. Subsequently, both ferric chloride and
polymer are again added to the influent of the second-
ary clarifiers to enhance both phosphorus and solids
removal. Removed residuals carried in the clarifier
underflow go to sludge storage tanks. Lime solution is
also added to the primary clarifier influent for alkalin-
ity control.

After secondary clarification, the flow continues to
the Secondary Effluent Pumping Station, after which a
little bit of sugar water is added for carbon source and

the flow is pumped to the top surface a the deep-bed,
continuous-backwash, denitrification sand filter The
intent of the final filtering process is to polish out the
residual nitrate nitrogen and for further removal of par-
ticulate fractions of BOD, solids, nitrogen, and phos-
phorus. Influent flow to the sand filter must have solid
concentrations of less than 30 mg/l and filter effluent
must have solids less than 5 mg/l so as to prepare
the flow for inline, cross-flow ultraviolet disinfection.
Next steps downstream include post aeration and
final discharge thru an effluent diffuser into the
Wicomico River.

Solids processing for plant starts with the under-
flow discharge of the two primary clarifiers and three
secondary clarifiers to three sludge storage tanks
with a total storage capacity of 1.3 MG. Following
storage, the primary and secondary sludge can be
mixed and pumped to belt filter presses. Incoming
sludge to the press is about 1.8 percent solids and
outgoing cake is 25 percent solids. At this point, the
cake can be taken to a landfill or taken by screw con-
veyor to an indirect, gas-fired, dryer. The dryer can pro-
duce 95 per cent solids cake that can be taken to a
landfill, distributed to the public or land applied. The
plant expects to achieve MDE certification for Class A
biosolids in the future.

Liquid filtrate from the belt filter press process and
condensate from the sludge drying process are put in a
storage tank where ferric chloride can be added and the
settled liquid can be carefully metered into the plant
head works. Backwash water from the sand filters is
piped to the secondary clarifiers

Chief Plant Operator, Dave Winslow and plant process
design engineer, Bill Meinert assisted the author with
preparation of this article.

Rectangular Concrete Structure is the Final Effluent 
Denitrification Sand Filter



Summer  2008 • Ecoletter38



Summer  2008 • Ecoletter 39



WWOA/CWEA ECOLETTER
Bob Wimmer
72 Loveton Circle
Sparks, MD 21152

PRESORTED 
STANDARD

U.S. POSTAGE
PAID

PERMIT #273
ANNAPOLIS, MD


